ssamonias. FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

= pectrum =
Ref Level 30.00 GBm  Offsel 10,60 OB = RBW 100 kHz RefLevel 30.00 dbm  OFfset 10,60 0B & RBW 100 kHz
o At aode sWT 1945 @ VBW 300 kHz  Mode Auto FFT e At a0de  SWT 1945 @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
GLE 17.23 abm MIL] 17.95 apm
2 £25.04100 MHZ 0 M 824.70200 MHZ
2 Occ By 1188811189 MHz 2 X Occ Bw 1188811189 MHz
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CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |
ML T 825.041 MHz 17.23 dam M1 1 24,702 MRz 17.95 dam
T Fy 824.21220 MHz 8.61 dam Occ Bw 1188811189 MHz T L 824.10231 MHz 5.39 dBm Oce Bw 1188811189 MHz
T2 1 825.4011 MHz 7.11 dBm T2 1 82536112 MHz .65 dBm

( )| ]

Date: 24.FEB 2020 16:44.41

( X J

Cate: 24 FEB.2020 16,4459

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o= LrUIm o=
Ref Level 30.00 CBm  Offset 10,00 OB = RBW 100 kHz RefLevel 30.00 dBm  OFfset 10,60 0B @ RBW 100 kHz
= ALt 30ds SWT 19 ps & VBW 300 kHz  Mode Auto FFT p ATL 30d8 SWT 19 ps & VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 17.43 dBm) MI[1] 17.98 dBm)
2 £35.12100 MHZ 0 835.24100 MHZ
= occ Bw 1.148851149 MHz| = oce Bw 1.198801199 MHz|
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CF B36.. Hz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X-value |___¥-value | Function | Function Result |
ML 1 835,131 NHz 17.43 dam ML 1 B3E.241 MHz 17.93 dam
T1 1 834.21229 MHz 9.14 dBm Occ Bw 1.148851149 MHz T1 1 834.2023 MHz 7.66 dBm Occ Bw 1.198801199 MHz
T2 1 835.36114 MHz 10.57 dBm T2 1 B35.4011 MHz 5.84 dBm
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Date: 24.FEB 2020 16:40.41

( X J

Cate: 24 FEB.2020 16.40.59

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

G G
Ref Level 30.00 GBm  Offsel 10,60 OB = RBW 100 kHz RefLevel 30.00 dbm  OFfset 10,60 0B & RBW 100 kHz
o At aode sWT 1945 @ VBW 300 kHz  Mode Auto FFT e At a0de  SWT 1945 @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
™MIL1] 18.36 dBm) MI1] 16.00 dBm)
847.93900 MHZ, M1 848.05800 MHZ,
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1.158841159 MHz o -p\wf\’ 1.208791209 MHz
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OF 846.5 MHz 1001 pts Span 10.0 MHz GCF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |
ML T 847.039 MHz 18.36 dsm M1 1 B4E.0SE MHz 18,00 dam
T Fy 847.61868 MHz 6.10 d8m Occ Bw 1158841150 MHz T L 847.57802 MHz 5.46 dm Oce Bw 1.208791209 MHz
T2 1 848.77772 MHz 5.53 dBm T2 1 845.76771 WHz 7.72 dbm
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Date: 24.FEB.2020 16:56.18

( X J

Cate: 24 FEB.2020 16.56.36

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

52 pectrum 52
Ref Level 30.00 GBm  Offsel 10,60 OB = RBW 300 kHz RefLevel 30.00 dbm  Offset 10,60 0B & RBW 300 kHz
o At 30d8 SWT 12645 @ YBW 1MHZ  Mode Auto FFT e At 30dB SWT 126y @ VBW 1MHZ  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
. GLE 20,96 dbm) MIL] 20,76 abm)
2 ; 825.5030 MHz 0 825.2640 MHz
= e oce Bw 1.398601399 MHz = oce Bw 1.438561439 MHz
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CF 820.0 MHz 1001 pts Span 20.0 MHz CF 820.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |
ML T 825.503 MHz 20,38 dam M1 1 25,264 MHz 20,73 dem
T Fy 824.5245 MHz 10.28 dsm Occ Bw 1398601399 MHz T L 24,4545 MHz 9.56 dBm Oce Bw 1.438561439 MHz
T2 1 825.9231 MHz 5.58 dm T2 1 525.9031 MHz 9,36 dBm
( )i ] - ( )i J -
Date: 24.FEB 2020 18:44.48 Date: 24 FEB 2020 184506
2 trum 2
Ref Level 30.00 CBm  Offsel 10,00 OB = RBW 300 kHz RefLevel 30.00 dBm  OFfset 10,60 0B @ RBW 300 kHz
o At 30d8 SWT 12645 @ YBW 1MHZ  Mode Auto FFT e At 30dB SWT 126y @ VBW 1MHZ  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
™Mi1[1] 20.12 dBm) '_\ M1[1] 20.65 dBm
2 832,3240 MHz 0 Y 832,3840 MHz2
b y occ Bw 1.478571479 MHz “ 7 occBw 1.458541459 MHz
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CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X_value |___¥wvalwe | Function | Function Result | Type | Ref | Tre | X_value |___¥-value | Function | Function Result |
ML 1 832.324 NHz 20.12 dBm ML 1 £32.384 MRz 20,65 dam
T Fy 831.9845 MHz 10.20 d8m Occ Bw 1.478521479 MHz T L £32.0045 MHz 9.79 dém Oce Bw 1.458541450 MHz
T2 1 833.483 MHz 5.72 dsm T2 1 33,463 MHz .45 dBm
( )i ] - ( )i J -
Date: 24.FEB 2020 18:33.48 Date: 24 FEB 2020 183407
G G
Ref Level 30.00 GBm  Offsel 10,60 OB = RBW 300 kHz RefLevel 30.00 dbm  Offset 10,60 0B & RBW 300 kHz
o At 30d8 SWT 12645 @ YBW 1MHZ  Mode Auto FFT e At 30dB SWT 126y @ VBW 1MHZ  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
mi 20,11 dom) mi 20.00 dbm
847.7960 MHz 847.6360 MHz
2 x 2
o oce by [ 1519401518 MHz 2 occn ¢ - 1538461538 MHz
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OF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-vale | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |
ML T 847.795 MHz 20.11 dBm M1 1 B47.636 MHz 20,00 dém
T Fy 845.007 MHz 6.98 dam Occ Bw 1.5184B1518 MHz T L B47.037 MHz 9.05 dém Oce Bw 1538461538 MHz
T2 1 848.5155 MHz 7.59 dBm T2 1 B4B.5754 MHz .23 dBm
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Date: 24.FEB.2020 18:57.45

( X J

Cate: 24 FEB.2020 18.58.03

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum L Spectrum v
Ref Level 30.00 dbm  Offset 10.80 db Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 dvgPwr @1 AvaPwr
Limit fheck PAFS [ SPURIGIECHEERABS_ PARS
5| 5 5 S Li SPURIDUS. INE_ABS PABS
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissions Spuriows Emissions
Rangelow | Rangeup | RBW Fr | __Powerabs |  atimit | Range Low | _RangeUp | RBW | Frequency | _Powerabs | aLimit |
£15.000 Mz 023,000 MHz 100,000 kHz G22,83616 Mz ~38.59 dBm -25.59 dB 47.000 MHz 549,000 MHz 100.000 kHz 548.75524 MHz 13.30 dém -16.70 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.93050 MHz -34.02 dBm -21.02 dB 849,000 MHz 550.000 MHz 20-000 kHz 45 00050 M= 3215 dBm 1915 b
S24.000 MHz 226.000 MHz 100.000 kHz 824.24476 MHz 12.74 dBm -17.26 d8 850.000 MHz 860,000 MHz 100.000 kHz B50.34466 MHz -38.58 dBm -25.58 dB

Date: 24 FEB.2020 14:57-34

Date: 24 FEB 2020 151323

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

Date: 24 FEB.2020 15:01:08

'] I o
Spectrum Spectrum =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Jheck PABS [ SPURIGUECHEEKABS_ PaRS
B 3 5 58 | 2 _$PURIDUS_LINE_ABS PABS
o0 ghine FPURIOUS | INE_ABS PA 20 dhine
0d 10 dem
o e My, oea I’W'ﬁM
|
] \ | |
-10 dBm f -10d
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Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | PowerAbs |  ALimit Rangelow | Rangeup | REW | Frequency | Powerabs |  aLimit |
515,000 MAz 823,000 MHz 100,000 knAz 822.86813 MHz 40,11 dém —27.11 d8 547.000 MAZ 540,000 Mz 100,000 kriz 548, 58142 MHZ 435 dBm 2565 08
823.000 MHz 824,000 MHz 20.000 kHz 823.99850 MHz -40.94 dBm -27.94 dB 549,000 MHz 550,000 MH= 20,000 kHz 549.00050 MHz 4091 dBm 2791 B
824.000 MHz 826,000 MHz 100,000 kHz 824.33686 MHz 5,27 dém -24.73 dB BE0.000 MH2 560,000 MHz 100.000 kHz 5D D446 Mz —40.55 dbm 5785 d
" T —
[_] il

Date' 24 FEB 2020 150950

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum L Spectrum v
Ref Level 30.00 dbm  Offset 10.80 db Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 dugPwr @1 AvaPwr
Limit fheck PARS [ SPURIGIECHEEKABS_ PARS
d J 5 S Li EPURIDUS_JLINE_ABS PABS
20 hine —FPURIOUS LINE_ABS PABS 20 dhine |
104 ”‘\ 10 dem /"1
ode fJ[ ‘ 0 dem | l\
-10 dBm: 1 \ -10de I
SPURIGUS. LTNE AB5 ]I J
-20 dBm [ L 204 ‘
-30.de } WJ | 3pjaem—igit
-40 dBm e M ' 44 kel
-50 dBm I Jﬁz r le
st bt it W 50 de AR bt
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Fr PowerAbs |  Alimit | Range Low | _RangeUp | RBW | Frequency Powerabs | ALimit |
£15.000 Mz 023,000 MHz 100,000 kHz 022,53640 Mz -37.58 dém 24,56 dB 47.000 MHz 549,000 MHz 100.000 kHz 548.79121 MHz 12.47 dBm -17.53 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.93050 MHz -35.02 dBm -22.02 dB 849,000 MHz 550.000 MHz 20-000 kHz 45 00050 M= ~35.16 dBm 1915 b
B24.000 MHz 826.000 MHz 100.000 kHz 824.21678 MHz 13.35 dBm ~16.65 dB £50.000 MHz 860,000 MHz 100.000 kHz B50.38462 MHz -35.73 dBm -22.73 db
J1 ]
Date: 24 FEB.2020 14:58-21

Date' 24 FEB 2020 151510

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24 FEB.2020 15:02:35

Date' 24 FEB 2020 151136

_‘I I o™
£ trum Spectrum =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit fheck PABS [ SPURIGUECHEEKABS_ PAES
B 3 5 58 | 3 _SPURIDUS_LINE_ABS. PABS
20 hine —FPURIOUS LINE_ABS PA 20 dhine
w0d 10 dem
o W‘W*‘m\ ol 0l
f I
-10 dBm ‘/ ] 10 AJ |
SPURIOUS. LTNE ABE \' / ‘
-20 dBm ! ) -20 P
-30 dB i a0
-40 dBm Muq Bm
-50 dBm 50 dem
b ot . e
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLimit | Rangelow | RangeUp | RBW Frequency |  PowerAbs | ALimit |
515.000 MRz 823,000 MHz 100,000 kHz 522,08801 MRz 40,27 dBm -27.27 dB 547,000 MHZ 540,000 Mz 100,000 Kriz 54823577 M2 +06 dBm 25.04 0F
823.000 MHz 824,000 MHz 20.000 kHz 823.99850 MHz -38.47 dBm -25.47 dB 549,000 MHz 550.000 MHz 20,000 kiz 45 00050 M= 3906 dBm 2605 b
S24.000 MHz 226.000 MHz 100.000 kHz 824.44056 MHz 4.98 dBm -25.02 d8 850.000 MHz 860,000 MHz 100.000 kHz B50.34466 MHz -37.45 dBm -24.45 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date: 24 FEB.2020 15:33-07

@1 AvgPwr (@1 AvgPwr
Limit dheck PARS | SPURIGUECHEEKABS_ PARS
d J 5 S Li EPURIOUS_|L{NE_ABS PABS
20 ghine _BPURIOUS_LINE_ABS PABS 20 diine
104 ul 10 dem
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“ | | | 60 dBm ‘ ‘
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Fr | __Powerabs |  atimit | Range Low | _RangeUp | RBW | Frequency | _Powerabs | aLimit |
815.000 MHz 823,000 MHz 100.000 kHz 822,86813 MHz -38.00 dém -25.00 d& 546.000 MHz §49.000 MHz 100.000 kHz §48.57293 MHz 14,16 dBm -15.84 dB
523.000 MHz 824.000 MHz 30.000 kHz 823.99251 MHz -34.82 dBm -21.82 dB 549,000 MHz £50.000 MHz 20,000 kHz £43.01648 MHz 3281 dBm 220.81 db
824.000 MHz 827.000 MHz 100.000 kHz B824.37912 MHz 13.95 d8m -16.05 d8 850.000 MHz 860,000 MHz 100.000 kHz 850,00500 MHz -34.21 dBm -21.21 dB
) ]

Date' 24 FEB 2020 154806

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

'] I o™
£ trum Spectrum =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit fheck PAES [ SPURIGUECHEEKABS_ PAES
B 3 5 58 | 2 _SPURIOUS NE_ABS PABS
20 hine —FPURIOUS LINE_ABS PA 20 dhine
w0d 10 dem
o i P Vi
f \ ]
-10 dBm - ~10 dBm—y
SPURIOUS_LINE_ABS I “ F
-20 dBm ‘l, 20d
e . vl
-40 dBm
-50 dBm 50 dem
hontr o, ot A e
"o 60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | PowerAbs |  alimit | Rangelow | Rangeup | REW Frequency | Powerabs | ALimit |
515.000 MRz 823,000 MHz 100,000 kHz 82283616 MRz ~37.02 dBm -24.02 dB 546,000 MHZ 545,000 MMz 100,000 Kriz 548 25255 Mz & <8 dBm 24455
823.000 MHz 824,000 MHz 30.000 kHz 823.98951 MHz -37.62 dBm -24.62 dB 549,000 MHz 550.000 MHz 30,000 kiz 45 0054 M= 3782 dBm 2482 b
S24.000 MHz 227.000 MHz 100.000 kHz 824.58801 MHz 5.79 dm -24.21 d8 850.000 MHz 860,000 MHz 100.000 kHz B50.15485 MHz -41,20 dBm -28.29 dB

Date: 24 FEB.2020 15:36:40

Date 24 FEB 2020 155139

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. :FG901415

LTE Band 5/3MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB

Spectrum L Spectrum =

Ref Level 30.00 dbm  Offset 10.80 db Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvaPwr
Limit Jheck PARS | SPURIGUECHEEKABS_ PARS
d J 5 S Li EPURIOUS_|L{NE_ABS PABS
20 ghine _BPURIOUS_LINE_ABS PABS 20 dsine
10d hl 10 dem ,H\
l
0de ( 0 dBrr (| |
-10 dBm: , L10de
SPURIGUS. LTNE AB5 }
-20 dBm d
-30 dB | H |
40 dBm " \MJ\\
-50 dBm L i+ k)
1
o T 1 i [T .
B | 60 dBm | ‘
Start 315.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissians Spurious Emissions
Rangelow | Rangeup | RBW | Fr | __Powerabs |  atimit | Range Low | _RangeUp | RBW | Frequency | _Powerabs | aLimit |
915,000 MHz 823,000 MHz 100,000 kHz 822,9080% MHz -35.25 dém -22.25 db 546,000 MHZ 543,000 Mz 100,000 kriz 348.61480 MHZ 13,33 dbm 16.67 OB
823.000 MHz 824,000 MHz 30.000 kHz 823.98551 MHz -35.99 dBm -22.95 da 549,000 MHz 550,000 MH= 30,000 kHz 545 01548 MHz 34 56 dBm 2156 db
824.000 MHz 827.000 MHz 100,000 kHz 824.38511 MHz 13.37 dém -15.63 d8 BE0.000 MH2 860.000 MHz 100.000 kHz D50 26474 M2 35.63 dm 2593 dE

Date: 24 FEB.2020 15:34:54 Date: 24 FEB 2020 154852

Lowest Band Edge / Full RB Highest Band Edge / Full RB

_] I o™
£ trum Spectrum =
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit fheck PakS [ SPUEIGHECHHERABS_ PAES
B 3 5 58 | 2 _$PURIOUS NE_ABS PABS
20 hine —FPURIOUS LINE_ABS PA o0 dhine
w0d 10 dem
0d8 ke i 0 der bk
/ \ \ |
-10 dBm 10de |
SPURIOUS. LTNE ABE l \
-20 dBm } 20d
-30 dB { 30 dem
-40 dBm
-50 dBm 0 dem
T—
‘ | 60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLimit | Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit |
515.000 MRz 823,000 MHz 100,000 kHz 822,95604 MRz -45,03 dBm -32.93 dB 546,000 MHZ 545,000 MMz 100,000 Kriz 548 04545 Mz T 43 dBm 24.57 8
823.000 MHz 824,000 MHz 30.000 kHz 823.98951 MHz -37.05 dBm -24.05 dB, 549,000 MHz 550.000 MHz 30,000 kiz 49 00845 M= 36.55 dbm 2355 b
B24.000 MHz B827.000 MHz 100.000 kHz 824.72977 MHz 6.14 dBm -23.85 dB £50.000 MHz 860,000 MHz 100.000 kHz B50.04436 MHz 44,57 dBm -31.57 db
Date: 24 FEB.2020 15:38:27 Date: 24 FEB 2020 155326
TEL : 886-3-327-3456 Page Number 1 A5-17 of 28
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SPORTON LAB.

FCC RADIO TEST REPO

RT

Report No. :FG901415

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24 FEB.2020 16:47-20

Spectrum L Spectrum v
Ref Level 30.00 dbm  Offset 10.80 db Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPur (@1 AvaPwr
Limit Jheck PABS | SPURIGUE CHEEKARS_ PARS
d J 5 S Li EPURIOUS_JLINE_ABS PABS
o0 ghine FPURIOUS | INE_ABS PABS 20 dbine
10d m 10 dem ul
ode (‘ ‘\ 0 der ’)
-10 dBm: -10de
SPURIGUS. LTNE AB5 i’ \ f }
-20 dBm 204 rﬁ 1.
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-40 dBm w‘J \l -40 dem i
-50 dBm - ¥ A m -50 dfy ‘I | A{F\ T,
. L — i l»,.L WJ,’U lfatd W [WF’ Arrlony
S 30 dam saitsling M
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
[Gpurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Fr | __Powerabs |  atimit | Range Low | _RangeUp | RBW | Frequency | _Powerabs | aLimit |
815.000 MHz | 823,000 MHz 100,000 kHiz 522,92208 Mz -36,30 dBm -23.30d8 544,000 MHz | 545,000 Mz 100,000 Kz 348.63287 Wiz EREE T " 16.85 08
823.000 MHz 824,000 MHz 50.000 kHz 823.95151 MHz -27.94 dBm -14.94 dB 549,000 MHz 550,000 MH= 50,000 kHz 549.00450 MHz 2367 dBm Clse7 b
B24.000 MHz 829.000 MHz 100.000 kHz 824.33217 MHz 12.87 dBm -17.13 dB £50.000 MHz 860,000 MHz 100.000 kHz B50.23477 MHz -36.37 dBm -23.37 db
J1 ]

Date' 24 FEB 2020 1658 57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24 FEB.2020 16:50:53
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[Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLimit | Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit |
515.000 MRz 823,000 MHz 100,000 kHz 522,07203 MRz ~38.12 dBm 25,12 dB, 544,000 MHZ 545,000 MMz 100,000 Kriz 547 03855 Mz 202 dBm 25.95 68
823.000 MHz 824,000 MHz 50.000 kHz 823.93251 MHz -31.60 dBm -18.60 dB 549,000 MHz 550.000 MHz 50,000 kiz 549 00350 M= 3155 dbm i8.55 b
S24.000 MHz £2249.000 MHz 100.000 kHz 824.67183 MHz 5.12 dm -23.86 d8 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -41,.22 dBm -28.22 dB
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LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 24 FEB.2020 16:49-07

Spectrum L Spectrum =
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Rangelow | Rangeup | RBW | Fr PowerAbs | Alimit | Range Low | _RangeUp | RBW | Frequency | _Powerabs | aLimit |
515.000 MFz | 823,000 MHz 100,000 KRz 522,92208 Mz ~36,31 dem -23.31d8 544,000 MHz | 545,000 Mz 100,000 Kz 348.64785 Wiz R 4458
823.000 MHz 824,000 MHz 50.000 kHz 823.93051 MHz -25.30 dBm -16.30 d8 549,000 MHz 550,000 MH= 50,000 kiz 549.04845 MHz 2004 dBm 16.04 b
524.000 MHz £2249.000 MHz 100,000 kHz 824.36214 MHz 14.64 dém -15.36 d8 50.000 MHz 560,000 MHz 100,000 kHz £50.00500 MHz -33,78 dBm 20,78 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24 FEB.2020 16:52:40

'] I ™
£ trum Spectrum =
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__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLimit | Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit |
515.000 MRz 823,000 MHz 100,000 kHz 522,95604 Mnz -37.93 dBm ~24.0% d8 544,000 MHZ 540,000 Mz 100,000 Kriz 548, 59700 MHZ 3.0 dBm 26.410F
823.000 MHz 824,000 MHz 50.000 kHz 823.97952 MHz -30.53 dBm -17.53 dB 549,000 MHz 550.000 MHz 50,000 kiz 49 00150 M= 32,56 dBm 1958 b
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Report No. :FG901415

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date: 24 FEB.2020 18:47-27
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Rangelow | Rangeup | RBW | Fr PowerAbs |  Alimit | Range Low | _RangeUp | RBW | Frequency | _Powerabs | aLimit |
£15.000 Mz 023,000 MHz 100,000 kHz G22,97203 Mz -37.24 dém 2424 dB £39.000 MHz 549,000 MHz 100.000 kHz 548.18581 MHz 13.48 dBm -16.52 dB
£523.000 MH2 B24.000 MHz 100.000 kHz £23.91059 MHz -27.12 dBm -14.12 dB 849,000 MHz 550.000 MHz 100,000 kHz 45 07443 M= 2E7E dBm 1275 b
B24.000 MHz B834.000 MHz 100.000 kHz 824.73427 MHz 13.23 dBm -16.77 dB £50.000 MHz 860,000 MHz 100.000 kHz B50.01495 MHz -37.92 dBm -24.92 db
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24 FEB.2020 18:51:01

Spectrum Spectrum =
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Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | PowerAbs |  alimit | Rangelow | Rangeup | REW Frequency | Powerabs | ALimit |
515.000 MRz 823,000 MHz 100,000 kHz 522.01608 MRz -42,00 dBm -20.00 dB 539,000 MHZ 545,000 MMz 100,000 Kriz 548 06593 Mz 54 dm 23.7508
B23.000 MHz | B24.000 Mz 100.000 iz 023.84065 MHz -29. 44 dem “16.44 db 549,000 MHz 650,000 MHz 100,000 kHz 849,01948 MHz -27,97 dém -14.97 dB
524.000 MHz £34.000 MHz 100.000 kHz 824.80420 MHz 6.64 dBm -23.36 d8 50.000 MHz 560,000 MHz 100,000 kHz £50.08492 MHz 41,80 dBm -28.80 dB
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LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

u‘? Spectrum %’

Date: 24 FEB.2020 18:49-14

Ref Level 30.00 dbm  Offset 10.80 db Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
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Rangelow | Rangeup | RBW | Fr | _Powerabs |  atimit | Range Low | _RangeUp | RBW | Frequency | _Powerabs | aLimit |
£15.000 Mz 023,000 MHz 100,000 kHz G22,84416 Mz ~#0.66 dBm -27.66 dB £39.000 MHz 549,000 MHz 100.000 kHz 548.23576 MHz 1441 dBm -15.59 dB
923.000 Mz | B24.000 MHz 100.000 iz 023.85065 Mz -29.33 dem -16.33 da 549,000 MHz 650,000 MHz 100,000 kHz 849,14136 MHz -25,18 dm -12.18 dB
824.000 MHz | 834,000 MHz 100.000 ke 824.80420 MHz 13,92 dém -16.08 dB B50.000 Mz | 880000 MHz 100.000 ks 5003457 MHs ~37.04 B 5404 db
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum %’

Date: 24 FEB.2020 18:52:47

Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLimit | Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit |
515.000 MRz 823,000 MHz 100,000 kHz 522,07203 MRz 41,68 dBm 26,68 dB 539,000 MHZ 545,000 MMz 100,000 Kriz 547 74625 Mz &80 dBm 241105
823.000 MHz 824,000 MHz 100,000 kHz 823.94655 MHz -28.05 dBm -15.05 dB 549,000 MHz 550.000 MHz 100,000 kiz 49 04745 M= 2083 dBm 1683 b
524.000 MHz £34.000 MHz 100.000 kHz 825.66334 MHz 5.56 dBm -23.44 d8 850.000 MHz 860,000 MHz 100.000 kHz 850.07493 MHz -43.62 dBm -30.62 dB
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Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 24 FEB 2020 150342

Date: 24 FEB 2020 15-04:28

o o
m v v
RefLevel 0.00 dm  Offset 10.80 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 10.80 dB Mode Auto Sweep
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Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequenc: | Powerabs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 659.84383 MHz -57.28 dBm -44.28 dB 30.000 MHz 815.000 MHz 100.000 kHz 659.84383 MHz -52.85 dBm -39.85 dB
860.000 MHz 1.000 GHz 100,000 kHz 989,72028 MHz -55.47 dBm -42,47 dB 860.000 MHz 1.000 GHz 100,000 kHz 089.72028 MHz -53,78 dBm -40.78 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -43.76 dBm -30.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -44.59 dBm -31.59 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.90226 GHz -42,90 dém -29.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.80627 GHz -42.90 dBm -29.90 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.55311 GHz -42,94 dBm -20.94 di 7.000 GHz 9.000 GHz 1.000 MHz 7.54661 GHz -42,77 dBm -20.77 d&
- S -r e ——
X [ ]

Middle Channel / QPSK

Middle Channel / 16QAM

m o pectrum o
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit PABRS Limit
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 669.25912 MHz -50.71 dBm -37.71dB 30.000 MHz 815.000 MHz 100.000 kHz 669.25912 MHz -57.24 dBm -44.24 d8
860.000 MHz 1.000 GHz 100,000 kHz 984 68531 MHz -56.67 dBm -43.67 dB 860.000 MHz 1.000 GHz 100,000 kHz 984 54545 MHz -57.26 dBm -44.26 d8
1.000 GHz 3.000 GHz 1.000 MHz 167258 GHz -42,57 dBm -29.57 db 1.000 GHz 3.000 GHz 1.000 MHz 167258 GHz -43.39 dém -30.39 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.77828 GHz -42,91 dém -29.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.77328 GHz -42,70 dBm -29.70 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54811 GHz -42,96 dBm -29.96 di 7.000 GHz 9.000 GHz 1.000 MHz 7.54861 GHz -42,85 dBm -29.85 d&
— _— — _—
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LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 24 FEB 2020 151557

Date: 24 FEB 2020 15:16:44

Spectrum ué:' Spectrum ué-’
Ref Level 0.00 dBm  Offset 10,80 d8 Mode Auto Sweep Ref Level 0.00 dm  Offset 10.80 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequenc: | Power Abs ALimit |
30.000 MHz 615,000 MHz 100.000 kHz 678.67441 MHz -51.93 dBm -38.93 dB 30.000 MHz 815,000 MHz 100,000 kHz 678.67441 MHz -51.85 dBm -38.85 dB
860,000 MHz 1,000 GHz 100,000 kHz 970,00000 MHz -57.41 dBm -44.41 dB 860.000 MHz 1.000 GHz 100,000 kHz £74,05594 MHz -56.82 dBm -43.82 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -42.39 dBm -29.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -43.25 dBm -30.25 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.79628 GHz -42.64 dBm -29.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78678 GHz -42.93 dBm -29.93 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.54711 GHz -42,85 dBm -29.85 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.54011 GHz -42.87 dBm -20.87 de
X [ ]

LTE Band 5/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

m o
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815,000 MHz 100.000 kHz 659.84383 MHz -53.62 dBm -40.62 dB 30.000 MHz 815.000 MHz 100.000 kHz 659.84383 MHz -53.69 dBm -40.69 d8
860.000 MHz 1.000 GHz 100,000 kHz 989 86014 MHz -53.55 dBm -40.55 dB 860.000 MHz 1.000 GHz 100,000 kHz 970.69930 MHz -56.67 dBm -43.67 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -42,55 dBm -29.55 db 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -42.79 dém -29.79 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.80977 GHz -42,81 dém -29.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.76628 GHz -42.71 dBm -29.71 de
7.000 GHz 9.000 GHz 1.000 MHz 7.55061 GHz -42,87 dem -20.87 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.54061 GHz -42,80 dBm -29.80 d&
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LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spectrum

Date: 24 FEB 2020 152358

Date: 24 FEB 2020 15:24:46

Ref Level 0.00 dBm  Offset 10,80 d8 Mode Auto Sweep Ref Level 0.00 dm  Offset 10.80 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequenc: | Power Abs ALimit |
30.000 MHz 615,000 MHz 100.000 kHz 668.86682 MHz -54.45 dBm -41.45 dB 30.000 MHz 815,000 MHz 100,000 kHz 668.86682 MHz -53.70 dBm -40.70 d8
860,000 MHz 1,000 GHz 100,000 kHz 982,72727 MHz -57.51 dBm -44.51 dB 860.000 MHz 1.000 GHz 100,000 kHz 982,84615 MHz -55.50 dBm -42.50 dg
1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -41.51 dBm -28.51dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -42.66 dBm -25.66 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.79478 GHz -42.75 dBm -29.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78178 GHz -42.71 dBm -29.71 d8
7.000 GHz 9.000 GHz 1.000 MHz 7,55961 GHz -42,92 dem -29.92 di 7.000 GHz 9.000 GHz 1.000 MHz 7.55261 GHz -42,89 dBm -29.89 d&
X [ ]

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum L Spectrum -
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815,000 MHz 100.000 kHz 678.67441 MHz -52.24 dBm -39.24 dB 30.000 MHz 815.000 MHz 100.000 kHz 678.67441 MHz -53.07 dBm -40.07 d&
860.000 MHz 1.000 GHz 100,000 kHz 99867133 MHz -57.33 dBém -44,33 dB 860.000 MHz 1.000 GHz 100,000 kHz 998 53147 MHz -56.96 dBm -43.96 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.69558 GHz -40,94 dBm -27.94 db 1.000 GHz 3.000 GHz 1.000 MHz 1.69558 GHz -42.45 dém -29.45 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -42.62 dBm -29.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95726 GHz -42,94 dBm -29.94 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54661 GHz -42,91 dem -29.91 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.55411 GHz -42.87 dBm -20.87 de
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LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 24 FEB 2020 1653 28
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Ref Level 0.00 dBm  Offset 10,80 d8 Mode Auto Sweep Ref Level 0.00 dm  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES Limit PABS
s _$Pul INE_ABS PAES .10 e INE_ABS PASS
JRIOUS_ | Spu
d 20 dB
-30 dBm -30 dBm
-40 dBm -40 dBm:
I " B ¥ s S g ™ I il ik o ™
-50 dBm: st -50 dBr L
70 dB -70 dB
80 db -80 dB
S0 d -50 B
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequenc: | Powerabs | ALimit |
30.000 MHz 615,000 MHz 100.000 kHz 659.84383 MHz -54.82 dBm -41.82 dB 30.000 MHz 815,000 MHz 100,000 kHz 655.84383 MHz -52.41 dBm -35.41 d8
860,000 MHz 1,000 GHz 100,000 kHz 989,72028 MHz -53,98 dBm -40.98 dB 860.000 MHz 1.000 GHz 100,000 kHz 989,72028 MHz -54,16 dBm -41.16 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -42.87 dBm -29.87 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -41.86 dBm -28.86 d8
3.000 GHz 7.000 GHz 1.000 MHz 675778 GHz -42.79 dBm -29.79 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.76528 GHz -42.67 dBm -29.67 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.55161 GHz -42,77 dBm -29.77 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.55111 GHz -42,89 dBm -29.89 d&
X [ ]

Middle Channel / QPSK

Middle Channel / 16QAM

oo o
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 fvgrwr (@1 fvgrwr
Limit PAES Limit fr‘hr-rk
Ine INE_ABS PABS ne INE_ABS
-10 e -10 deffE—$
[ =purIoUS [ =purIoUS.
-20 dBm: -20 dBm
-30 dBm -30 dBm;
-40 dBm -40 dBm:
I I R S T e 1 PO P [RRTT EUT A S
-50 dBm: i’ -50 dBr
: L
70 dB -70 dB
-80 dB -80 dB
-90d -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 667.68991 MHz -56.42 dBm -43.42 dB 30.000 MHz 815.000 MHz 100.000 kHz 667.68991 MHz -52.40 dBm -39.40 d8
860.000 MHz 1.000 GHz 100,000 kHz 982 58741 MHz -56.93 dBm -43.93 dB 860.000 MHz 1.000 GHz 100,000 kHz 982 58741 MHz -56.61 dBm -43.61 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -41.76 dBm -28.76 db 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -42.24 dém -29.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95726 GHz -42,82 dém -29.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79928 GHz -42.64 dBm -29.64 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55811 GHz -42,90 dem -29.90 dB& 7.000 GHz 9.000 GHz 1.000 MHz 7.53262 GHz -42,96 dBm -29,96 d&
Date: 24 FEB 2020 164221 Date: 24 FEB 2020 16:43-08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 24 FEB 2020 170504

Date: 24 FEB 2020 17-05:51

Spectrum ué:' Spectrum ué-’
Ref Level 0.00 dBm  Offset 10,80 d8 Mode Auto Sweep Ref Level 0.00 dm  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit fheck PaES Limit §heck
10 ddfE_BPURIOUS LINE ABS PABS e INE_ABS
| SPURIOUS_ _
-20 dBm
-30 dBm -30 dBm
-40 dBm " — -40 dBm: A " —
- . P I R e e e e
-50 dBm, - -50 dBr L
70 dB -70 dB
80 db -80 dB
204 a0 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequenc: | Powerabs | ALimit |
30.000 MHz 615,000 MHz 100.000 kHz 678.67441 MHz -52.87 dBm -39.87 dB 30.000 MHz 815,000 MHz 100,000 kHz 678.67441 MHz -52.23 dBm -35.23 d8
860,000 MHz 1,000 GHz 100,000 kHz 998,67133 MHz -56.34 dBm -43.34 dB 860.000 MHz 1.000 GHz 100,000 kHz 981,46853 MHz -57.38 dém -44.38 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -42.63 dBm -29.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -42.08 dém -25.08 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.79328 GHz -42.72 dBm -29.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78728 GHz -42.77 dBm -29.77 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.55461 GHz -42,72 dem -20.72 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.54461 GHz -42.87 dBm -20.87 de
X [ ]

LTE Band

5/10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

m o
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 fvgrwr (@1 fvgrwr
Limit fthnrk PAES Limit fr‘hr'rk PABS
$PURIOUS LINE ABS PABS -10 4dfg—$PURIOUS LINE ABS PASS
LINE US_LINE_ABS_
-30 dBm -30 dBm;
-40 dBm -40 dBm: "
- R iian i SN o g e
! - - i . D e 4 ot
-50 dém -50 dBm:
70 dB -70 dB
-80 dB -80 dB
-90d -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 660.23613 MHz -53.87 dBm -40.87 dB 30.000 MHz 815.000 MHz 100.000 kHz 660.23613 MHz -53.72 dBm -40.72 d8
860.000 MHz 1.000 GHz 100,000 kHz 97111888 MHz -56,82 dBm -43.82 db 860.000 MHz 1.000 GHz 100,000 kHz 990,27972 MHz -54.30 dBm -41.30 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -42,96 dBm -29.96 db 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -43.46 dém -30.46 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.77728 GHz -42,70 dém -29.70 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79478 GHz -42,81 dBm -29.81 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55011 GHz -42,81 dem -20.81 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.54511 GHz -42,88 dBm -29.88 d&
Date. 24.FEB 2020 185335 Date. 24 FEB.2020 18.54.22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Spectrum

Date: 24 FEB 2020 183529

Date: 24 FEB 2020 18:36:15

RefLevel 0.00 dm  Offset 10.80 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 avgpwr
Limit ¢heck PAES Limit PABS
s _gpu INE_ABS PAES .10 e INE_ABS PASS
JRIOUS_ T
d 20 dB
-30 dém -30 dBm
-40 dBm -40 dBm: - o
o R s RV, PP RPN
50 ds ] — ot - 50 b ] i
70 dB 70 dB
80 db -80 dB
50d 30 dB
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequenc: | Powerabs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 666.12069 MHz -51.61 dBm -38.61 dB 30.000 MHz 815.000 MHz 100.000 kHz 666.12069 MHz -52.52 dBm -39.52 dB
860.000 MHz 1.000 GHz 100,000 kHz 999,37063 MHz -55.43 dBm -42,43 dB 860.000 MHz 1.000 GHz 100,000 kHz 999,23077 MHz -56.02 dBm -43.02 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -42.04 dBm -29.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -42.75 dBm -29.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -42,80 dBm -29.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.75178 GHz -42.63 dBm -29.63 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.54561 GHz -42,80 dem -29.80 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.54711 GHz -42.81 dBm -29.81 d&
X [ ]

Highest Channel / QPSK

Highest Channel / 16QAM

oo oo
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 fvgrwr (@1 fvgrwr
Limit PAES Limit fr‘hr-rk
10 adh\‘n—' INE_ABS PABS 0 &g'—k“ INE ABS
- - e
[ =purIoUS [ =purIoUS.
-20 dBm: -20 dBm
-30 dBm -30 dBm;
40 dBm 40 dBm - —
50 de — — 50 B — -
-70dB -70 dB
-80 dB -80 dB
-90d -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 678.28211 MHz -51,39 dBm -38.39 dB 30.000 MHz 815.000 MHz 100.000 kHz 678.28211 MHz -51.53 dBm -38.53 dB
860.000 MHz 1.000 GHz 100,000 kHz 998, 11189 MHz -56,77 dBm -43.77 dB 860.000 MHz 1.000 GHz 100,000 kHz 998,11189 MHz -57.54 dBm -44.54 dg
1.000 GHz 3.000 GHz 1.000 MHz 1.69508 GHz -40,37 dBm -27.37 db 1.000 GHz 3.000 GHz 1.000 MHz 1.69508 GHz -41.33 dém -28.33 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.79328 GHz -42,72 dém -29.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79128 GHz -42,85 dBm -29.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54861 GHz -42,89 dBm -29.80 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.54461 GHz -42.67 dBm -20.67 de
Date: 24 FEB 2020 190631 Date: 24 FEB 2020 19-07:18
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Report No. :FG901415

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0094
30 Normal Voltage 0.0085
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0005
-10 Normal Voltage 0.0093 PASS
-20 Normal Voltage 0.0073
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0016
Note:

1. Normal Voltage =5.00 V. ; Battery End Point (BEP) =4.75 V. ; Maximum Voltage =5.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 6.23 5.42 6.78 5.86
Middle CH 4.90 4.93 6.26 6.93 PASS
Highest CH 6.00 4.93 5.57 6.70
TEL : 886-3-327-3456 Page Number : A12-10f 28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 12 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

=)

Ref Level 30,00 dem  Offset 10.70 d&
= att 30de A

2ms & RBW 10 MHz
@153 view

|CF 704.0 Mz

Complementary Cumulative Distribution Function

Mean Pvir + 20.00 di

Ref Level 30.00 dem
Att L)

|

v
offset 10.70 08

de A

2ms ® RBW 10 MHz

@153 view

|CF 704.0 Mz

0.1

lcF 707.5 MHz

ean Pwir + 20.00 dB
Complementary Cumulative Distribution Function 1

Mean Pyr + 20.00 dib
Samples: 130000 c v Cumulative Function Samples: 130000
Mean | Peak | crast | 10% | 109 | 0.1% | 0019 | Mean | Peak | crest | 10%% | 1% | 0.1% | 0019 |
Trace 1 [16.62 dem | 24.93 dém £.30 dB. 5.74 db .09 08 .25 B 6.32 aB Trace 1 [(15.37 dem 2467 dém 550 a8 .90 oB 519 a8 CEEET) 55108
——r — —_—
L J1 )| BRRRED e L J1 J [T
Date: 26 FEB 2020 10:54.11 Date: 26 FEB 2020 10.5355
Spe k2 Spec o)
Ref Level 30,00 dem  Offset 10.70 08 Ref Level 30,00 dem  Offset 10.70 08
o Att 0de A 2ms & RBW 10 MHz o Att 30de  AQT 2ms @ RBW 10 MHz
(@155 view (@155 view

lcF 707.5 MHz

ean Pyr + 20.00 dB
Samples: 130000 c y Cumulative Function Samples: 130000
Mean | Peak | crast | 10% | 109 | 0.01%% Mean | Peak | crest | 10%% | 1% | 0.1% | 0019 |
Trace 1 [T15.92 dem 2086 dém 3.7 dB. 2.51dE 4.78 0B .50 ab Trace 1 [15.65 dem 20 64 dém 5.00 a8 .62 0B 572 dB 3.9 0B 50108
L L J - L L J
Date: 26 FEB 2020 10.43.16 Date: 26 FEB 2020 10,4343
o =) Spec ka
Ref Level 30.00 dem  Offset 10.70 d8 Ref Level 30.00 dem  Offset 10.70 a8
oAt 30deAQT 2 ms @ RBW 10 WHz oAt 30deAQT 2ms @ RBW 10 MKz
@153 view @153 view
0.1 . =
\
: s : T
| |
: : !
1E-05 1E-05 !
lcF 7110 mnz ean Pyr + 20.00 dB lcF 7110 mnz ean Pyr + 20.00 dB
c Function Samples: 130000 c Functian Samples: 130000
Mean | pPeak | Crest | 100 | 1% | 0.4% | o019 | Mean | Peak | crest | 10% | 1% | 0.4% | o019 |
Trace i [ 17.33 dém | 23.56 dem .16 di 3.42 db 5.83 dB 6.00 de 6.09 di Trace i [ 17.26 dem | 22.30 dem 5.05 di 261 d8 470 db 493 de 5.01 d@
———rr ———rr
L J1 )| (LT Ll L J1 J - Ll
Date: 26 FEB 2020 11:1001

Date: 26 FEB. 2020 11:04.00
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 12/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

=)

Ref Level 30,00 dem  Offset 10.70 d&
= att 30de A 2ms & RBW 10 MHz

@153 view

|CF 704.0 Mz

Mean Pvir + 20.00 di

Complementary Cumulative Distribution Function

Samples: 130000

Mean | Peak | crast | 10% | 109 | 0.1% | 0019 |
Trace 1 (1581 dem 25 65 dém £.54 dB. 5.63 db .23 0B E.76 B 6.5 a8
L L J [T

Date: 26 FEB. 2020 10.55.17

=)
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I de. 2ms @ RBW 10 MHz
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o T
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1E-05
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c v Cumulative Function Samples: 130000
Mean | Peak | crest | 10%% | 1% | 0.1% | 0019 |
Trace 1 (1698 dem | 24.92 dém 594 a8 3.07 GB 525 a8 5.6 0B 5028
L JL J [T

Date: 26 FEB.2020 10:54.34

Middle Channel / 1RB

Middle Channel / Full RB

Spe

=)

Ref Level 30,00 dem  Offset 10.70 de
= att 30de AQT 2ms & RBW 10 MHz

@153 view
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Complementary Cumulative Distribution Function

Mean | Peak | crast | 10% | 109 | 0.1% | 0019 |
Trace 1 [15.03 dem 2139 dém £.36 dB. 5.42 db .09 08 €26 B 35 aB
——r

Date: 26 FEB. 2020 10.44.18
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o att 30de  AQT 2ms @ RBW 10 MHz
(@155 view
——— |
0.1
o ™~
: 1
|
¢ :
1E-05
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c y Cumulative Function Samples: 130000
Mean | Peak | crest | 10%% | 1% | 0.1% | 0019 |
Trace 1 [13.77 dem 2082 dém 7.05 a8 3.88 o8 655 db .95 B 7.02 a8
——

Date: 26 FEB.2020 10.45.16

Highest Channel / 1RB

Highest Channel / Full RB

=)

Spe
Ref Level 30,00 dém  Offset 10.70 d&
o att 30de AQT 2 ms & RBW 10 MH2

(@153 view

lcF 711.0 MHz

jean Pwr + 20.00 dB

c Function Samples: 130000
Mean | pPeak | Crest | 100 | 1% | 0.4% | o019 |
Trace 1 [ 16.35 dem | £3.97 dém 5.62 dB 2.96 db £.39 0B 5.57dB 5.65 db
e

Date: 26 FEB.2020 11:05.30
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=)

Ref Level 30,00 dém  Offset 10.70 d8
o att 30de AQT 2ms & RBW 10 MHz
(@153 view

lcF 711.0 MHz jean Pwr + 20.00 dB

c Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0.4% | o019 |
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——e
L JL J [T [ _]

Date: 26 FEB. 2020 11:0459
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SPORTON LAB.
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Report No. :FG901415

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.31 | 127 | 1.47 | 163 | 153 | 143 | 1.78 | 2.02 - - -
Middle CH 121 | 130 | 152 | 154 | 145 | 1.44 | 208 | 1.74 - - -
HighestCH | 1.27 | 133 | 143 | 147 | 150 | 1.59 | 212 | 1.76 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

( )| ]

Date: 24.FEB 2020 20.34.48

(L

52 pectrum 52
Ref Level 30.00 GBm  Offsel 10,70 OB = RBW 30 kHz RefLevel 30,00 0Bm  Offset 10,70 OB = RBW 30 kHz
o At 30de  SWT 632 45 @ VBW 100kHz  Mode Auto FFT e At 30dB SWT 632 PS5 @ VBW 100 kHZ  Mode Auta FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
w1 12.55 dBm| L] 12.40 dBm|
2 699.17690 MHz - 699.65240 MHz
= T ndB 26.00 dB) = M1 26.00 dB)
). R o "~ 1.309100000 MHz| X 1.269900000 MHz|
10 f AT T ™ s5a4.1 1 7 P <7 550.9)
od s od
1o L -10d i
4
/ / \
20 d 20 di -
- 7 N 1 A ) o
Mo A RPUBY A v
a0 40
-50 -50
60 -60
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result
ML 1 699.1769 MHz 12.55 dem ndB down 13091 MHz G 590.6524 MHz 12.40 dém ndE. down 1.2609 MHz
TL 1 620.0300 MHz -13.28 dém nds 26.00 d& T1 1 690.0250 MHz 13,46 dém nds 26.00 d&
T2 1 700.345 MHz -13.64 dém q factor 534.1 T2 1 70D.2958 MHz 13,54 dBm Q factor 550.9

L X J

Cate: 24 FEB.2020 20.23.46

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

( )| ]

Date: 24.FEB 2020 20.17.08

(L

o= LrUIm o=
Ref Level 30.00 0Bm  Offset 10,70 0B & RBW 30 kHz RefLevel 30.00 cBm  Offset 10,70 OB & RBW 30 kHz
= ALt 30ds SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT p ATL 30d8 SWT 62,2 Y5 & VBW 100 kHZ  Mode 4uto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 13.01 aBm) MI[1] 13.20 aBm)
2 707.17830 MHz - 707.86360 MHz2
“ M1 ndB 26.00 da| = ndBM1 26.00 da
A B - 1.211200000 MHz| w A 1.297900000 MHz]|
0 = T Y afﬁmnf“\ 583.9) o LAY ﬁ‘é Plcthf~, 545.4
o y 0 7 I
10 di |'v 5 10d J\
7 X 7 \
20 df A =20 di =
A, - e - I EE———
'S?,.“?“"‘n = % S -30
40 -40
-50 -50
60 -60
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-value | Function | Function Result
ML 1 707.1783 MHz 13.01 dém ndf down 12112 MHz ML 707.6636 MHz 13.28 dém ok, down 1.2679 MHz
T1 1 706.893 MHz -12.88 dBm ndB 26.00 dB T1 1 706.8300 MHz -12.62 dBm nds 26.00 dB
T2 1 708.1042 MHz -13.05 dém q factor 583.9 T2 1 70B.1378 MHz -12.71 dém Q factor 5454

L X J Gimn

Cate: 24 FEB.2020 201726

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Date: 24.FEB.2020 20:37.10

)i (L

o o
Ref Level 30.00 GBm  Offsel 10,70 OB = RBW 30 kHz RefLevel 30,00 0Bm  Offset 10,70 OB = RBW 30 kHz
o At 30de  SWT 632 45 @ VBW 100kHz  Mode Auto FFT e At 30d8 SWT 632 45 @ VBW 100 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
MI[1] 12.68 dBm| MI[1] 11.91 dBm|
. 714.97830 MHz - 715.34760 MHz
= 26.00 dp) - m ndB. 26.00 dp)
1.272700000 MHZ] X BY e 1328700000 MHZ]
“’ ; KA 561.8 - AR O~ P ekt 538.4
od od .
I 7
10 d S -10d ALY
-20 ¢ -20d
e R
30 — 30 dam e b — —
o N AFE —r
40 -40
50 50
-60 -60
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.3 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result
ML 1 714.9783 MHz 12.68 dem ndB down 12727 MHz M1 715.3476 MHZ 11,91 dam nlE. down 1.3287 MHz
TL 1 714.6538 MHz -13.44 dém nds 26.00 d& T1 1 714 6315 MHz 13,93 dém nds 26.00 d&
T2 1 715.9266 MHz -13.27 dém q factor 5618 T2 1 715.9601 MKz 1415 dBm Q factor 538.4

L X J

Cate: 24 FEB.2020 20.36.52

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Spectrum
Ref Level 30.00 dbm  Offsel 10.70 03 = RBW 100 Fiz
- 0GB SWT 195 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(017K Max
il 18.03 dom]
I 699.41510 MHZ|
20 dB
" o ndB 26.00 dB)
04 - \ Br 1.468500000 MHz|
| Q factor 4763
od
‘h‘
-10 -

A
"~ N
50
40
CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
[0 T 699.4151 MHZ 18.03 dam nd8. daown 1,468 WHz
1 1 699.1334 MH2 -7.93 d8m ndB 26.00 d8
T2 1 700.6019 MHz -8.12 d8m Q factor 476.3
)

Cate: 26 FEB 2020 10:03.55

Spectrum
Ref Level 30.00 dem  Offsel 10.70 08 & RBW 100 Fhz
- Wde SWT 155 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[0 17k Max
mil] 18.93 dBm)
699.70880 MHz]
20 di
" o~ ndB 26.00 dB)
0 8w 1.630400000 MHZ]
/ Q factor 429.2|
od L
-10
20 7
-30 dn:n T
40 =
NS
50
40
CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result
M T 699.7088 MHz 18.93 dam | nde down 1.6304 Mz
T1 1 699.0495 MHz -7.15 d&ém ndB 26.00 d8
T2 1 700.6798 MHz -7.16 d8m Q factor 429.2
Y

Cate: 26 FEB 2020 10.00.37

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

pect

(=)

Ref Level 20.00 dém  Offset 10.70 d8 & RBW 100 kHz

Sy Wde SWT 195  VBW 300 kHz  Mode Auts FFT
SGL Count 100/100
[0 1FF Miax
mi1] 13.41 dBm|
706.61290 MH|
20 di
m I nde 26.00 dB|
wad por P o By 1.516500000 Mz}
\‘ Q factor 466.0]
od . -
10 T
20
-30 dém-
AQ #Hm =
e
50
40
CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
[0 T 706,619 MHz 13.41 dam nd8. daown 1.5165 WHz
1 1 706.1274 MH2 2,48 d8m ndB 26.00 d8
T2 1 707.6439 MHz -12.55 d8m Q factor 466.0
)

Cate: 26 FEB 2020 095813

(=]

Spect

Ref Level 20.00 dém  Offset 10.70 d8 & RBW 100 kHz

- 0GB SWT 195 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(017K Max
il a1 dBi]
706.60690 MH]
20 dB -
" nde 26.00 dp)
o B 1.540500000 MHz]
\ Q factor 458.7
!
2

-
e
50 <
40
CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
[0 T 7066069 MHz 14.81 dam nd8. daown 1.5405 WHz
1 1 706.0435 MH2 -11.45 d8m ndB 26.00 d8
T2 1 707.5830 MHz -11.02 d8m Q factor 458.7
)

Cate: 25 FEB 2020 0958:31

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

pect

(=)

Offset 10.70 08 & RBW 100 kHz
19 ps @ VBW 300 kHz

Ref Level 20.00 dem
o ALL 30de SWT
SGL Count 100/100

Mode Auto FFT

[@ 17k Max

il
20 dB ]

" nae "
P ke
i Q factor

\

14.47 dBm)|
715.40510 MHZ]
26.00 dB|
1.426600000 MHz|
501.5]

S

40

CF 714.5 MHz 1001 pts

Span 6.0 MHz

Marke:

Y-value | Function |

Function Result |

r
Type | Ref | Tre |

M1 1 14,47 dem nde down
T 1 -11.45 d&m

fi
T2 1 715.8966 MHz -11.67 dém Q factar

1,4266 MHz
26.00 d8
5015

g )
L L J

Date: 26.FEB.2020 10:11:28

Spect b2
Ref Lavel 30.00 dem  Offsel 10.70 08 & RBW 100 kR
- Wde SWT ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[0 17k Max
mil] 14.39 dBm|
715.56090 MHz
20 di
" nde 26.00 dp)
o B 1.468500000 MHz|
f‘ Q factor \ 487.3|
0 i i
T4
-10
/
20 -
<30 dam = -
\
40
40
GF 714.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result
M T 715.5609 MHz 14.39 dam nde. down 1.4585 Mz
T1 1 714.3981 MHz -11.57 d8m ndB 26.00 d8
T2 1 715.8666 MHz -11.46 d8m Q factor 487.3
m T
L I J -

Date: 26.FEB.2020 10:11:10

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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